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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS ” 20 th‘.‘P' SPURIOUS _LINE_ABS PAS! ’1
{
10 dem H 10dBm H
0 dBm j l 0 dBm “
-10 dam -10 dem [ \ |
o darn. / \ -20 dem + |
SPURIOUS_LINE_ABS \
-30 dBm 3 dém {
o i o, |
(YO o W0 R g
50 dBm
50 dam
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency PowerAbs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy Power Abs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68694 GHz 20.97 dém -9.03 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49003 GHz -32.12 dBm -7.12 dB 2.690 GHz 2,601 GHz 500.000 kHz 2,69001 GHz -15.21 dBm -5.21d8
2490 GHz 2.495 GHz 1.000 MHz 249491 GHz -22.32 dém -9.32 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69112 GHz -20.90 dém -10.90 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -23.11 dém -10.11 dB 5 605 GH= 3710 GH2 1,000 Mz 2.69501 GHz ~29.32 B 1632 a8
2,498 GHz 2.516 GHz 100,000 kHz 2,49705 GHz 21.24 dem -8.76 d& 5.710 GHz 2.715 GHz 1.000 MHz 2.71017 GHz 4046 cBm Tt 46 B
T
) v j [ >
Date: 25.MAR.2022 14:3 Bate: 2 Liia0:an

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm 10 dém
0 dBm sty 0 ddid -\
-10 dam ( i -10 dem I |
o0 Aam | | -30 dem T
SPURIOUS_LINE_ABS jl \
-30 dBm y 0 dBm W-m
| W 0 com
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency Power Abs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67144 GHz 1.66 dbm -28.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -32.06 dém -7.06 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69002 GHz -26.47 dBm -16.47 dB
2490 GHz 2.495 GHz 1.000 MHz 249484 Gz -29.69 dém -16.69 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -28.89 dBm -18.89 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49598 GHz -32.60 dém -19.60 dB 5 595 CH= 2710 GHz 1,000 MHz 269510 GHz 3115 dBm s iade
2,498 GHz 2.516 GHz 100,000 kHz 2.51448 GHz 2.02 dém -27.97 dB 5710 GHz 5716 GHz 1,000 Mz 571035 GHe ~38-40 cbm 15 40 db,
T
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41 / 20MHz / 256QAM

corum ) | spectrum
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PASS
I |
10 dBm | 10 dBm “
0 dem JHL 0 dem H
-10 dém -1odem / \ |
o darn. / \ -20 dem |
SPURIOUS_LINE_ABS ] \ |
-30 dBm 30 dem |
“ I |f1-48 cem
a0 dp, ‘ ”J
I ALY A . W '\5 bl b
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,670 GHz 2.690 GHz 100.000 kHz 2.68891 GHz 18.00 dBm -12.00 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48990 GHz -35.34 dém -10.34 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -20.39 dBm -10.39 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49462 GHz -27.29 dém -14.29 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -27.62 dBm -17.62 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49585 GHz -27.84 dBm -14.84 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69509 GHz 234.55 dBm Z21.55 dp
2,496 GHz 2.516 GHz 100,000 kHz 2.49706 GHz 18.28 dBm -11.72 dB 2.710 GHz 2.715 GHz 1,000 MHz 5.71013 GHz ~41.74 dbm 16,74 dB
\
i [ i 1 )
Date: 25.MAR.202 15 Date 2
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 16.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
o0 dhipe_PURIOUS }INE_ABS PAKS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dém 10 cem
0 dBm _ - 0deg "
-10 dam [ l -0 dém l |
o darn. J l -40 dem T
SPURIOUS_LINE_ABS ] | k
-0 dem
-30 dBm J f \P.“"---—-_._
'\ i
Lerem] L 40 dBm
a0 dn
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67516 GHz -1.72 dBm -31.72 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -32.66 dém -7.56 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69003 GHz -29.16 dBm -19.16 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -30.32 d&m -17.32 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69130 GHz -30.74 dBm -20.74 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49557 GHz -34.18 dBm -21.18 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69560 GHz 33.02 dbm 20,02 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.51381 GHz -0.87 dBm -30.87 dB 2.710 GHz 2.715 GHz 1,000 MHz 5.71001 GHz ~40.77 dBbm 1577 dB
\
) i )
Date: 25.MAR.2022 15:06:15
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Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK

@) (Specrum | )
Ref Level 0.00 dBm  Offset 16,50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 16,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS LINE_ABS
n A NV irm i, PR T S L PR L P ——_
-50 dBm
60 dBm
-70 dBm
-80 dBm
90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.31834 MHz -41.37 dBm -16.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -41.19 dBm -16.19 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46855 GHz -40.57 dBm -15.57 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44016 GHz -40.41 dBm -15.41 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.947089 GHz -40.26 dBm -15.26 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96162 GHz -40.06 dBm -15.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -35.90 dBm -10.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -35.94 dBm -10.94 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.36410 GHz -36.71 dBm -11.71 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34460 GHz -36.63 dBm -11.63 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.28984 GHz -35.99 dBm -10.99 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.28034 GHz -35.80 dBm -10.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.56305 GHz -32.37 dBm -7.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54256 GHz -32.67 dBm -7.67 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.68366 GHz -33.23 dBm -8.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72165 GHz -33.19 dBm -8.19 d&
- —— -
( j¢ J q - { )|\ J

Highest Channel / QPSK

pe nv:u
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
L SPURIOUS_LINE_ABS_
P A_h‘wﬁwmw_ i
o
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
20.000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -41.12 dBém -16.12 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46412 GHz -40.40 dBm -15.40 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,96162 GHz -40,06 dBm -15.06 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -35.87 dém -10.87 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.35019 GHz -36.69 dém -11.69 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.96325 GHz -35.91 dBm -10.91 dB
14,000 GHz 18,000 GHz 1.000 MHz 1553706 GHz -32.28 dBém -7.28 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.70666 GHz -33.21 dBém -8.21 d&
i
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41/ 10MHz

ctrum
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
" Mm‘%w " e IR N P
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -41.36 dBm -16.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -41.16 dBm -16.16 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47482 GHz -40.12 dBm -15.12 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44790 GHz -40.62 dBm -15.62 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.95448 GHz -40.10 dBm -15.10 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.94937 GHz -40.04 dBm -15.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -35.88 dBm -10.88 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.95838 GHz -35.77 dBm -10.77 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.35510 GHz -36.83 dBm -11.82 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.34969 GHz -36.32 dBm -11.82 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.85176 GHz -35.92 dbm -10.92 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.56825 GHz -35.85 dBm -10.85 db
14.000 GHz 18.000 GHz 1.000 MHz 15.53556 GHz -32.49 dBm -7.49 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54006 GHz -32.43 dBm -7.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.74965 GHz -33.17 dBm -8.17 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.69866 GHz -33.03 dBm -8.03 d&
( ] ] ( )| J
25 25.MAR.2022

Highest Channel / QPSK

3 pe 1 [n‘?]
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
L SPURIOUS_LINE_ABS_
e . - Y Frmumen Vit P o
et
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 943,52574 MHz -41.05 dBém -16.05 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -40.21 dBm -15.21 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,71863 GHz -39,88 dBm -14.98 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -35.87 dém -10.87 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.34669 GHz -36.90 dém -11.90 d8
10.000 GHz 14.000 GHz 1.000 MHz 12.64692 GHz -35.98 dBm -10.98 dB
14,000 GHz 18,000 GHz 1.000 MHz 15,56205 GHz -32.44 dBm -7.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69566 GHz -33.36 dBm -8.36 d&
il
JL J -
Date: 25. 14:49:13

TEL : 886-3-327-3456 1 A41-28 of 31

FAX . 886-3-328-4978

Page Number



ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
A B e hea? - e A T s [N e AN —
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 954,19040 MHz -41.42 dBm -16.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -41.38 dBm -16.38 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47150 GHz -40.51 dBm -15.51 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45601 GHz -40.28 dBm -15.28 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97486 GHz -40.03 dBm -15.03 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96916 GHz -40.15 dBm -15.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91626 GHz -35.91 dBm -10.91 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97075 GHz -35.72 dBm -10.72 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.34160 GHz -36.80 dBm -11.80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35569 GHz -36.33 dBm -11.83 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.29434 GHz -35.95 dbm -10.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.94976 GHz -35.94 dBm -10.94 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54456 GHz -32.52 dBm -7.52 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.54606 GHz -32.44 dBm -7.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71365 GHz -33.27 dBm -8.27 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72115 GHz -33.39 dBm -8.39 d&

. ( ) )

Highest Channel / QPSK

3 pe 1 [nvn]
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
L SPURIOUS_LINE_ABS_
40 dag a S - -
pe
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -41.40 dBm -16.40 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46892 GHz -40.42 dBm -15.42 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,96646 GHz -40,03 dBm -15.03 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.03276 GHz -35.75 dém -10.75 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.34819 GHz -36.71 dem -11.71 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.28334 GHz -35.93 dim -10.93 dB
14,000 GHz 18,000 GHz 1.000 MHz 1556955 GHz -32.57 dBm -7.57 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69966 GHz -33.05 dBém -8.05 d&
il
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LTE Band 41/ 20MHz

ctrum
Ref Level 0.00 dBm  Offset 16,50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 16,50 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
A P frama [N\l T R e e Bt i
e |l
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.27701 MHz -41.17 dBm -16.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -41.25 dBm -16.25 dB&
1.000 GHz 2.475 GHz 1.000 MHz 2.46671 GHz -40.32 dBm -15.32 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -40.52 dBm -15.52 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95578 GHz -40.16 dBm -15.18 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95706 GHz -40.10 dBm -15.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96225 GHz -35.80 dBm -10.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -35.86 dBm -10.86 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.35010 GHz -36.79 dBm -11.79 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.35569 GHz -36.96 dBm -11.96 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.27434 GHz -35.95 dBm -10.95 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.27834 GHz -35.94 dBm -10.94 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.54806 GHz -32.33 dBm -7.33 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.56855 GHz -32.48 dBm -7.48 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71165 GHz -33.24 dBm -8.24 dB 18,000 GHz 27,000 GHz 1.000 MHz 19.70466 GHz -33.23 dBm -8.23 d&
( J ] ( )| )
25 59 25.MAR.2022

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
L SPURIOUS_LINE_ABS_
40.dey Amensimsl "~
s
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 942,07146 MHz -41.32 dém -16.32 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46744 GHz -40.53 dBm -15.53 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,97429 GHz -39,94 dBm -14.94 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -35.69 dBm -10.69 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.34219 GHz -36.92 dém -11.92 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.30184 GHz -35.90 dBm -10.90 dB
14,000 GHz 18,000 GHz 1.000 MHz 1555156 GHz -32.44 dBm -7.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70666 GHz -33.18 dBém -8.18 d&
il
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Report No. :

FG102919-05B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0004
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0025
PASS
-10 Normal Voltage 0.0020
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Battery End Point 0.0031
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.30 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A41-310f 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.88 25.08 29.97 25.33 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 35.52 24.98 30.15 34.90 39.80
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.83 25.13 29.85 25.28 30.63
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 35.04 24.98 30.03 34.83 39.80
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.68 25.18 29.97 25.23 30.45
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.97 25.03 29.91 34.90 39.72
Mode LTE Band 41C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.33 29.73 25.43 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 35.25 24.83 30.21 34.90 39.88
TEL : 886-3-327-3456 Page Number : A41C-10f 78
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.52 dBm) ™M1[1] 17.03 dBm)
" 2.5651390 G - 2.8 "
2.5851330 GHz b 2.5874810 GHZ]
20 20
Vo nd 26.00 dB XN ndB 26.00 dB
g / Y _ By 24.875000000 V[Hz 104 f N W B 25.075000000 w—u
] factor \ 103.9) ] Q factor 103.2
od i L 0 di
¥ ¥ ‘,,l
-1 d {J I\ 10 di ﬁ
20d f t 20d
e N T \ Nt
- dir = Ser = =40 dim= ) .
40 df -40 di
50 df 50 d
60 d -60 di
93025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.585133 GHz 19,52 dam nd8 down 24,575 MHz ML 2.587481 GHz 17.83 dam nd8 down 25,075 WHZ
T1 1 2,580488 GHz -6.30 dBm nd8 26.00 B T1 L 2,580388 GHz -7.69 dBm nd8 26,00 d8
T2 1 2,605363 GHz -6.81 dBm Q factor 103.9 T2 1 2.605463 GHz -8.10 dBm Q factor 103.2
L L J - L Ju J A

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.84 dBm) ™M1[1] 16.04 dBm)
2.5834000 GHz 2.5848830 GHZ]
= pu nd 26.00 dB @ _ ndB 26.00 dB
p i L - L 29.970000000 MHz| " - d LB e 25.325000000 MHz
W ] Qlfactor’ J 86.2] e i ¥ q factor 102.1
0 df 7 0 “'
i/ U
10 } 10 di i
20 d £ 20 1
- |
- N~ L —~— ~J .
Ny o r s -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,5834 GHz 17.84 dBm nd@ down 29.97 MHz M1 2.584883 GHz 16.04 dBm nd@ down 25,325 MHZ
T1 1 2,577885 GHz -8.06 dBm nd8 26.00 dB T1 L 2,580338 GHz -9.68 dBm nd8 26,00 d8
T2 1 2.607855 GHz -8.04 dBm Q factor 86.2 T2 1 2.605662 GHz -10.10 d8m Q factor 102.1
L I 4 - [S JL 4 -

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.72 dBm)| ™11 16.30 dBm
2.5886840 GHZ| . 2.5784300 GHz
20 20
B N ¥ nd 26.00 dB o 26.00 dB
104 / AN A ABY A 30.509000000 MHZ, 104 [T 35.524000000 MHZ|
7 C 84.8) ] 72.6
od 0 d ‘,I
10 d -10 di ;’
204 20d oy JI -
L SVaYa A R Ul
S », A . P L I
e = g, =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588684 GHz 15.72 dBm nd@ down 30.509 MHz M1 2.57843 GHz 16.30 dBm nd@ down 35,524 MHZ
T1 1 2,577655 GHz -9.46 dBm nd8 26.00 dB T1 L 2,575143 GHz -9.63 dBm nd8 26.00 dB
T2 1 2.608165 GHz -10.40 dBm Q factor B84.8 T2 1 2.610667 GHz -9.66 dBm Q factor 72.6
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 41C

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

J

) )
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.75 dbm)| MI[1] 15.67 dBm
2.6009170 GHz 2.5876550 GHZ]
20 20
26.00 dB nd 26.00 dB
04 24.975000000 MHZ, 104 o Rataliieas e, BT 30.150000000 MHz|
7 Q factor \ 104.1 7 Va factor \ 85.8
od | : 0d :
7 ¥ §
-10 df f T -10 d
\
20d f II 20d T
. Ay
AT el TR i - ~ .
b d = ~30 def
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.600917 GHz 17.75 dam nd8 down 24,675 MHz ML 2,587655 GHz 15.67 dam nd8 down 30,15 WAz
T1 1 2,580487 GHz -6.19 dBm nd8 26.00 dB T1 L 2,576005 GHz -9.69 dBm nd8 26.00 d8
T2 1 2605463 GHz -8.25 dBm Q factor 104.1 T2 1 2.608155 GHz -10.63 d8m Q factor 85.8
L I 4 - [S JL -

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

J

ctrum pectrum 52
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.01 dBm) ™M1[1] 16.74 dBm)
. 2.5847730 GHz n 2.5909220 GHz]
20 20
26.00 dB X nd 26.00 dB
g x [ i 34.895000000 MHZ| 0d WAy _ Bu Y 39.800000000 MHz
i 74.1 7 7 “otadtor S 65.1
o i 0 7" i
-10 df f -10 d T
204 - 20d
. = [ . J A
& -3 T = A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584773 GHz 16.01 dam nd8 down 24,895 MHz ML 2.500922 GHz 16.74 dam nd8 down 39,8 WHZ
T1 1 2,575542 GHz -9.96 dBm nds 26.00 dB T1 L 2,5731 GHz -6.65 dBm nd8 26,00 d8
T2 1 2.610438 GHz -9.78 dBm Q factor 74.1 T2 1 2.6129 GHz -10.22 dém Q factor 65.1
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41C

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30dE SWT  7.5us @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 17.79 dBm
M 2.3 2.8 "
2. 2.5894200 GHZ]
20 Fa e nde 26.00 dB| @ nde 26.00 dB)
. / — By - 24.825000000 MHZ . AVEAD L N NN, 25.125000000 MHZ|
o Fav T RersE T 104.0) n T v i om..n;\’ 103.1
od / L 0 d
T .
¥ i
10 d - -10 di
/ T
20 dBm— L T 20 d -
A - -~ J o~
v’ A g ~\ S A R " ~
a0 - v ~50 -
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,582535 GHz 19.56 dBm nd@ down 24,825 MHz M1 2.589429 GHz 17.79 dBm nd@ down 25,125 MHZ
T 1 2,580438 GHz -6.34 dBm nd8 26.00 dB TL L 2,580338 GHz -6.00 dBm n 26,00 d8
T2 1 2,605263 GHz -7.15 dBm Q factor 104.0 T2 1 2.605463 GHz -7.29 dBm Q factor 103.1
L it ] - L ] L]

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum pectrum 52
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 17.83 dbm)| MI[1] 15.29 dBm
M1 2.5834000 GHz 2.5910770 GHZ]
20 20
I 26.00 dB - ndB 26.00 dB
04 [ Yy 20.850000000 MHZ 104 ™ [N _BRSNe 25.275000000 MHZ|
v 86.5] | YV q factor 102.5]
{ i
od 0 d
T ]
10 d “l -10 di J}I
\
20d J 20 d ~ —
S n ~ s I p R
e vy AN B 2 e e T I
-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 25834 GHz 17.83 dam nd8 down 29,85 MHz ML 2,501077 GHz 15.29 dam nd8 down 25,275 WHZ
T 1 2,576005 GHz -9.17 dBm nds 26.00 d TL L 2,580268 GHz -10.54 dam nd8 26.00 d8
T2 1 2.607855 GHz -7.58 dBm Q factor 86.5 T2 1 2.605562 GHz -10.54 dBm Q factor 102.5
L it ] - L ] L]

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Spectrum pectrum
Ref Level 30.00 Gbm  Offset 12,50 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,50 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 ™M1[1 15.49 dBm)
2.5
20 r: 20
oy 26.00 dB 26.00 dB
w0 A W A 30.629000000 MHz 104 35.035000000 MHZ|
RI‘ = 84.4) VT 73.6)
od JI 0 £l
-10 df ¥ -10 d L1
) L.
20 d
. ~ Sl rl
S dBF v VA kT
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,586347 GHz 15.24 dBm ndB_down 30,629 MHZ ML 2.578639 GHz 15.49 dBm ndB_down 35,035 MHZ
TL 1 2,577655 GHz -10.11 dém ndd 26.00 dB TL L 2.575423 GHz -9.65 dBm 26.00 dB
T2 1 2,608285 GHz -10.41 dBm Q factor B4.4 T2 1 2.610458 GHz -10.80 d8m 73.6
L U J L J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41C

16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.09 dBm) ™M1[1] 15.21 dBm)
M 2.6011170 GHz - 2.5844190 GHZ]
nds X 26.00 dB N nd 26.00 dB
[~ Rl - R e 24.975000000 MHz| 104 ~ A A P (-’\,J.\ 30.030000000 MHz
Q factor \I 104.1 i Vaq factor \ 86.1
|
! 0 di { \
s -10 d - ‘.
| ' [
S st —— 1 ‘
TN A M
5 -t
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.601117 GHz 17.09 dam nd8 down 24,675 MHz ML 2.584419 GHz 15.21 dam nd8 down 30,03 WAz
T1 1 2,580537 GHz -6.49 dBm nd8 26.00 dB T1 L 2,576005 GHz -10.62 dBm nd8 26,00 d8
T2 1 2605512 GHz -8.93 dBm Q factor 104.1 T2 1 2.608035 GHz -11.67 d8m Q factor 86.1
L J J L] L Jjd ] ) we
vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.97 dBm)
2.5 2.5858070 GHZ]
20 + 20
Y ndB 26.00 dB 7 nd 26.00 dB
AN B A 34.825000000 MHz| ~ S N\ By 39.800000000 MHz
di AT i Vo, -
W 7 V7 dhatfor \ 74.1 e i Vi Taieir \ 65.0)
/ )
04 / 1 04 |
-10 d |j -10 de i
| | |
204 i 20d i o
s P Loveey mon s
v RN S AV _ L A S BT "W‘\'
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.581556 GHz 15.01 dsm nd8 down 24,825 MHz ML 2585807 GHz 14,37 dam nd8 down
T1 1 2,575612 GHz -10.40 dBm nds 26.00 dB T1 L 2,5731 GHz -10.55 dBm nd8
T2 1 2.610438 GHz -11.21 dém Q factor 74.1 T2 1 2.6129 GHz -12.38 dém Q factor
L I 4 - [S JL 4
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 41C

64QAM

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+15MHz

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 19.82 dBm) ™M1[1] 17.48 dBm)
- o 2.5847830 GHz - o 2.5863320 GHZ]
P ndB 26.00 dB N W N ndB 26.00 dB
» _ ~ Byt o~ 24.675000000 MHZ| . ™ " B, - 25.175000000 MHz
o ] R i o 104.8 n T TG fakber ™ N 102.7
od f 0 d
10 T - 10 di
— l 20d
R R Y R
- i 30 — Y
40 df -40 di
50 df 50 d
60 d -60 di
93025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584783 GHz 19.82 dam nd8 down 24,675 MHz ML 2.585332 GHz 17.48 dam nd8 down 25,175 WHZ
T1 1 2,580537 GHz -5.34 dBm nd8 26.00 dB T1 L 2,580338 GHz -9.29 dBm nd8 26,00 d8
T2 1 2.605213 GHz -6.23 dBm Q factor 104.8 T2 1 2.605513 GHz -8.37 dBm Q factor 102.7
L J J L] L Jjd ] ) we

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.62 dBm) ™M1[1 15.65 dBm)
2.5846580 GHz 2.5910770 GHz]
= ~ N nd 26.00 dB @ 26.00 dB
104 \ B 29.970000000 MHZz| 10 4 25.225000000 MHZ|
] TN [ e 86.2 102.7
od 0 d
-10 df -10 d
20d
] =g
s - N ST PN
. ~ e v
=V oo
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,584658 GHz 17.62 dBm nd@ down 29.97 MHz M1 2.591077 GHz 15.65 dBm nd@ down 25,225 MHZ
T1 1 2,576005 GHz -7.59 dBm nds 26.00 dB T1 L 2.580338 GHz -11.01 dam nd8 26.00 dB
T2 1 2.607975 GHz -8.95 dBm Q factor 86.2 T2 1 2.605562 GHz -10.40 dBm Q factor 102.7
L I 4 - [S JL 4 -

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.93 dbm)| MI[1] 16.26 dBm
2.5816110 GHz H 2.5878000 GHZ]
= nd 26.00 dB @ N ¥ nd 26.00 dB
- e ey | oy B 30.450000000 MH2| e’ M Bu . n 34.965000000 MHz
7 17 aciar 84.8 W “agabrse ey 74.0
/ \ \
04 \ ‘
-10 df 'L
|
\
20 d Y
Yl [ -\ )
vauly S L LA A e
a0 Ay
40 d -40 de
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.581611 GHz 16.33 dBm nd@ down 30.45 MHz M1 2.5878 GHz 16.26 dBm nd@ down 34,965 MHZ
T1 1 2,577715 GHz -9.93 dBm nd8 26.00 dB T1 L 2575482 GHz -9.69 dBm nd8 26,00 d8
T2 1 2.608165 GHz -9.96 dBm Q factor B84.8 T2 1 2.610458 GHz -10.67 d8m Q factor 74.0
L I 4 [S JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 41C

64QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.98 dbm)| MI[1] 15.85 dBm
2.6018160 GHz 2.6022210 GHZ|
20 20 M:
ndB 26.00 dB ndB oy 26.00 dB
04 P | '\ 25.025000000 MHzZ, P Vel ¥ A L - 20.910000000 MHZ|
{ qQ factor \ 104.0 ‘lI"Ju||\|.l\\r ! a7.0
o d
7 it
“10 4 d .
/ |
204
T P e — -
Tl T R e e
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.592975 GHz 1001 pts Span 50.0 MHz CF 2.59905 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.601816 GHz 17.38 dBm nd@ down 25.025 MHz M1 2.602221 GHz 15.85 dBm nd@ down 29.91 MHZ
T1 1 2,580388 GHz -8.67 dBm nd8 26.00 dB T1 L 2,576065 GHz -10.20 dBm nd8 26,00 d8
T2 1 2605413 GHz -8.07 dBm Q factor 104.0 T2 1 2.607975 GHz -10.20 d8m Q factor 87.0
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

J

J

pectrum
Ref Level 30.00 GBm  Offset 12,50 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,50 db e RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 542 aBm ™Il 16.10 dBm)
2.5785490 GHZ| \ 2.5804530 GHz
20 20 -
5| N ndB 26.00 dB ndB 26.00 dB
» finl A YA Paeciiis oY at 34.895000000 MHz " I By . 39.720000000 MHZ|
= ' ey i 5 S o
od | \ 0d I \
i 1
04 ,‘l 104 ¥
|
: ; : o i a
) o/ A AR At P e e
P Pty & L -
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2.593025 GHz 1001 pts Span 70.0 MHz CF 2.593 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,578549 GHz 15.42 dBm ndB_down 34,805 MHz M1 L 2.580453 GHz 16.18 dBm ndB_down 39,72 MHz
TL 1 2,575542 GHz -10.56 dém ndd 26.00 dB T1 L 2.57302 GHz -9.94 dBm ndd 26.00 dB
T2 1 2,610438 GHz -11.36 dam qQ factor 73.9 T2 1 2.61274 GHz -9.80 d8m qQ factor 65.0
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